

**Hurfords Timber - Colour Floor Lacquer Extra Matt Light Brown 14x68cm
Sample Boards - Wet Sliptest MG110621-7**

11 Jun 2021


Slip Resistance Classification of New Pedestrian Surfaces - AS4586:2013 Appendix A

Date Tested:	11 Jun 2021
Test Report Number:	MG110621-7
Client Name & Address:	Hurford Wholesale - 400 Jacobs Well Road, STAPYLTON QLD 4207
Test Site / Surface Tested :	Colour Floor, Lacquer, Extra Matt, Light Brown, 14x68cm, Sample Boards, Fine Textured
Sample Information :	Samples and Test Information Supplied by Client
Wet Pendulum Test carried out using :	Slider 96 (4S) Rubber slider
Any Variations to Standards	Variation of Standards only 1 Sample Available for testing
Testing Officer / Approved Signatory:	Michael Genero
Pendulum in use - Calibration Date :	#SK2072 - 07.05.21 - Wessex Portable Skid Tester

Signature of Approved Signatory :



Test Results :

Sample No.	Swing 1	Swing 2	Swing 3	Swing 4	Swing 5	Mean BPN of last 3 swings :	SCV :	Surface Picture
Sample 1A	40	40	39	39	38	39	N/A	
Sample 1B	41	40	40	39	39	39	N/A	
Sample 1C	40	39	39	38	38	38	N/A	
Sample 2A	42	42	41	41	40	41	N/A	
Sample 2B	41	41	41	40	40	40	N/A	

Variation to Standard Mean BPN Slip Resistance Value (SRV) 39

CLASSIFICATION using Slider 96 (4S Slider) P3 = 35 - 44

Accredited for Compliance with ISO/IEC 17025. The information presented herein and on the Sliptest Report is copyright and is protected by copyright law, any reproduction of this information and test report except in full is prohibited. Sliptest Australia Pty. Ltd. performed this on site test with reference to the following Australian Standard testing criteria, of AS

Hurfords Timber - Colour Floor Lacquer Extra Matt Light Brown 14x68cm Sample Boards -
Wet Sliptest MG110621-7

CONFIDENTIAL

Page 1

Submitted by: Michael Genero @ 10:49:45 11 Jun 2021
Submission ID: 6856188

Issue: Controlled Document ID: 23422 - 1 Version: 130
PAGE TEST FORM (AS4586 ONLY)

Environment friendly, paperless solution by www.formitize.com

